
State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

November 21, 2023 
 
 
Aubrey Pawelka VIA EFILE TEXAS 
 
Jessica Anderson VIA EFILE TEXAS 
 
Peter Gregg VIA EFILE TEXAS 
 
Eric Allmon VIA EFILE TEXAS 
 
Emily Rogers VIA EFILE TEXAS 

 
 
RE: SOAH Docket Number 582-23-11653.TCEQ; TCEQ No. 2022-

1732-MWD; Application by Civitas at Buda, LLC for TPDES Permit 
No. WQ0016154001 

 

Dear Parties: 

 

The above-referenced matter will be considered by the Texas Commission on 
Environmental Quality on a date and time to be determined by the Chief Clerk’s 
Office in Room 201S of Building E, 12118 N. Interstate 35, Austin, Texas. 
 

Enclosed are copies of the Proposal for Decision and Order that have been 
[...]
1. Legal Background .............................................................................. 26 

2. The Parties’ Positions ....................................................................... 27 

3. ALJ Analysis ..................................................................................... 30 

VII. Transcription Costs .................................................................................... 31 

VIII. Recommendation ........................................................................................ 32 

I. Findings of Fact ............................................................................................ 1 

II. Conclusions of Law ....................................................................................... 7 

 



 

 

SOAH Docket No. 582-23-11653   
TCEQ Docket No. 2022-1732-MWD 

Before the 
State Office of Administrative 

Hearings 

  

APPLICATION BY CIVITAS AT BUDA, LLC FOR TPDES 
PERMIT NO. WQ0016154001 

 

PROPOSAL FOR DECISION 

Civitas at Buda, LLC (Applicant or Civitas) filed an application (Application) 

on April 22, 2022, with the Texas Commission on Environmental Quality (TCEQ 

or Commission) for new Texas Pollutant Discharge Elimination System (TPDES) 

Permit No. WQ0016154001. Applicant seeks the permit to discharge up to 0.50 

million gallons of treated domestic wastewater per day during the final phase into 

Plum Creek Segment No. 1810 of the Guadalupe River Basin (Plum Creek). The 

Administrative Law Judge (ALJ) recommends the Application be granted. 



 

2 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

I. NOTICE, JURISDICTION, AND PROCEDURAL HISTORY 

No party has challenged notice, which is set out in the proposed order without 

further discussion here. 

 

A prehearing conference was held on August 21, 2023, via Zoom 

videoconference. 

 

The hearing on the merits was held on August 24, 2023, before ALJ Megan 

Johnson of the State Office of Administrative Hearings (SOAH). Attorney 

Peter T. Gregg represented Applicant. Attorneys Emily Rogers and 

Stefanie Albright represented the Guadalupe Blanco River Authority (GBRA). 

Attorneys Eric Allmon, David Frederick, and Lauren Alexander represented Stanley 

and Kelly Kolodzey (collectively, the Kolodzeys). Attorney Aubrey Pawelka 

represented TCEQ’s Executive Director (ED). Attorney Jennifer Jamison 

represented TCEQ’s Office of Public Interest Counsel (OPIC). The record closed 

on September 27, 2023, with the filing of reply briefs. 

II. BURDEN OF PROOF 

The Application was filed after September 1, 2015, and TCEQ referred it 

under 30 Texas Administrative Code section 55.210. By rule, the issue at hearing in 

a direct referral is whether the application complies with all applicable statutory and 

regulatory requirements.1  

 

 
1 30 Tex. Admin. Code § 55.210(b).  



 

3 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

This case is subject to Texas Government Code section 2003.047(i-1)-(i-3),2 

which provides: 

(i-1)  In a contested case regarding a permit application referred under 
Section . . . 5.557 [of the] Water Code, the filing with [SOAH] of 
the application, the draft permit prepared by the executive 
director of the commission, the preliminary decision issued by 
the executive director, and other sufficient supporting 
documentation in the administrative record of the permit 
application establishes a prima facie demonstration that: 

 
(1) the draft permit meets all state and federal legal 

and technical requirements; and 
 

(2) a permit, if issued consistent with the draft 
permit, would protect human health and safety, 
the environment, and physical property. 

 
(i-2) A party may rebut a demonstration under Subsection (i-1) by 

presenting evidence that: 
 

(1) relates to a matter referred under Section 5.557 
[of the] Water Code . . . ; and 

 
(2) demonstrates that one or more provisions in the 

draft permit violate a specifically applicable state 
or federal requirement. 

 
(i-3)  If in accordance with Subsection (i-2) a party rebuts a 

presumption established under Subsection (i-1), the applicant 
and the executive director may present additional evidence to 
support the draft permit. 

 

 
2 Acts 2015, 84th Leg., R.S., ch. 116 (S.B. 709), §§ 1 and 5, eff. Sept. 1, 2015. 



 

4 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

Although this law creates a presumption, sets up a method for rebutting that 

presumption, and shifts the burden of production on that rebuttal, it does not change 

the underlying burden of proof. Accordingly, the burden of proof remains with the 

Applicant to establish by a preponderance of the evidence that the Application would 

not violate applicable requirements and that a permit, if issued consistent with the 

draft permit, would protect human health and safety, the environment, and physical 

property.3 

 

In this case, the Application, the Draft Permit, and the other materials listed 

in Texas Government Code section 2003.047(i-1), which are collectively referred to 

as the “Prima Facie Demonstration,” were offered and admitted into the record for 

all purposes.4 

III. WASTEWATER DISCHARGE PERMIT REQUIREMENTS 

Chapter 26 of the Texas Water Code requires a person who seeks to discharge 

wastewater into Texas water to file an application with TCEQ. 30 Texas 

Administrative Code chapter 305, subchapter C contains TCEQ’s application filing 

requirements. Once an application is filed, TCEQ reviews the application in 

accordance with 30 Texas Administrative Code chapter 281. Based on a technical 

review, TCEQ prepares a draft permit that is consistent with U.S. Environmental 

Protection Agency (EPA) and TCEQ rules and a technical summary that discusses 

 
3 30 Tex. Admin. Code § 80.17(a), (c). 

4 ED Exs. A-D, Applicant Exs. A-B, which were admitted at the preliminary hearing. 



 

5 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

the application facts and significant factual, legal, methodological, and policy 

questions considered while preparing the draft permit. 

 

A domestic wastewater treatment facility in Texas is subject to wastewater 

discharge permit requirements. 30 Texas Administrative Code chapter 305, 

subchapter F contains standard permit requirements, which TCEQ has adapted 

specifically for use in wastewater discharge permits. All wastewater discharge 

permits are also subject to regulations found in 30 Texas Administrative Code 

chapter 319, which require the permittee to monitor its effluent and report the results 

as required in the permit. 

 

Finally, TCEQ has adopted water quality standards applicable to wastewater 

discharges in accordance with section 303 of the Clean Water Act and 

section 26.023 of the Texas Water Code. These standards, known as the Texas 

Surface Water Quality Standards (TSWQS), are found in 30 Texas Administrative 

Code chapter 307. The TSWQS identify appropriate uses for the state’s surface 

waters (e.g., aquatic life, recreation, and public water supply), and establish narrative 

and numerical water quality standards to protect those uses. The TCEQ has 

standard procedures for implementing the TSWQS, referred to as the 

Implementation Procedures (IPs), which are approved by the EPA.5 The TSWQS 

and IPs are used in reviewing permit applications.6 

 

 
5 30 Tex. Admin. Code § 307.2(e). 

6 ED Ex. ED-JL-3 (referring to ED Ex. ED-JR-5) contains the “Procedures to Implement the Texas Surface Water 
Quality Standards” (IPs) (RG-194) (Jun. 2010). 



 

6 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

The TCEQ has not adopted numeric criteria for nutrients in streams and 

rivers, so they are evaluated based on the general narrative criteria for nutrients and 

the antidegradation rules. Those general narrative criteria are that the nutrients must 

not cause excessive growth of aquatic vegetation that impairs uses of the waterbody. 

According to the IPs, the factors to be considered in this determination include the 

size of the discharge; instream dilution; sensitivity to growth of algae, attached 

vegetation, and aquatic vegetation; sensitivity to nutrient enrichment; streamflow 

sustainability; impoundments and pools; consistency with other permits; and the 

existence of a listed concern for nutrients in the TCEQ’s integrated report.7 

 

The TSWQS also require that proposed wastewater discharges undergo an 

antidegradation review.8 Antidegradation review is divided into two tiers. Tier 1 

requires that “[e]xisting uses and water quality sufficient to protect those existing 

uses must be maintained.”9 Tier 2 is more stringent and generally prohibits the 

lowering of water quality by more than a de minimis amount for waters that exceed 

fishable/swimmable quality, unless it can be shown that lowering is necessary for 

important economic or social development.10 

 
7 ED Ex. ED-JR-5. 

8 30 Tex. Admin. Code § 307.5(b). 

9 30 Tex. Admin. Code § 307.5(b)(1). 

10 30 Tex. Admin. Code § 307.5(b)(2). 



 

7 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

IV. THE DRAFT PERMIT 

The Application describes a wastewater treatment facility (Facility) that will 

be located approximately one mile northeast of the intersection of County Road 120 

and County Road 107, in Hays County, Texas.11 The Facility is an activated sludge 

with nitrification process plant. The Draft Permit provides for three phases, the 

Interim I phase, Interim II phase, and the Final phase. The wastewater treatment 

facilities will be package plants.12 The treatment units for the Interim I phase are two 

aeration basins, a secondary clarifier, one chlorine contact basin, and an aerated 

sludge holding tank. Additional units for the Interim II phase are two aeration basins, 

a secondary clarifier, one chlorine contact basin, and an aerated sludge holding tank. 

The additional units for the Final phase are four aeration basins, two secondary 

clarifiers, one chlorine contact basin, dichlorination basin, and an aerated sludge 

holding tank.13 

 

During the Interim I phase, the Facility may not discharge more than 

0.125 million gallons per day (MGD).8 The Interim II phase discharge may not 

exceed 0.250 MGD, and, in the final phase, the Facility would be authorized to 

discharge up to 0.50 MGD.14 There is no limit on how long the Facility can remain 

in the interim phases. 

 

 
11 ED Ex. D at 019.  

12 ED Ex. D at 027. 

13 ED Ex. D at 027. 

14 ED Ex. C at 2-2b. 



 

8 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

The Draft Permit contains the following limits for all phases:15  

 
Effluent Characteristic Discharge Limitations 

5-day Biochemical Oxygen Demand 
(BOD5) 

10 milligrams (mg) / liter (L) 

Total Suspended Solids (TSS) 15 mg/L 
Ammonia Nitrogen (NH3-N) 3 mg/L 

Phosphorus 1.0 mg/L 
E. coli 126 colony forming units (CFU) or 

most probable number (MPN) 
Dissolved Oxygen (DO) 4.0 mg/L 

Effluent pH Not less than 6.0, not more than 9.0 
Chlorine residual At least 1.0 mg/L 

 

As set out in the Application, the proposed discharge route is first to Elm 

Creek, then to Plum Creek in Segment No. 1810 of the Guadalupe River Basin.16  

V. SUMMARY OF THE EVIDENCE 

The administrative record established a prima facie demonstration that: 

(1) the Draft Permit meets all state and federal legal and technical requirements; and 

(2) a permit, if issued consistent with the Draft Permit, would protect human health 

and safety, the environment, and physical property.17 

 

 
15 ED Ex. C at 2-2b. 

16 ED Ex. D at 020. 

17 Tex. Gov’t Code § 2003.047(i-1); ED Exs. A-E, App. Exs. A-B. 



 

9 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

At the hearing on the merits, the Protestants offered evidence for the purpose 

of rebutting Civitas’s prima facie demonstration.18 GBRA had eight exhibits 

admitted, which included the prefiled testimony of Tim Osting.19 The Kolodzeys 

had five exhibits admitted, which included the prefiled testimony of Stanley 

Kolodzey.20 

 

The ED and Civitas presented additional evidence in response to evidence 

offered by Protestants. At the hearing, Civitas had five exhibits admitted (including 

the two admitted at the preliminary hearing), which included the prefiled testimony 

of Janet Sims.21 The ED had eighteen exhibits admitted, which included the prefiled 

testimony of Deba Dutta, Jenna Lueg, and Josi Robertson.22 

VI. ANALYSIS 

The parties submitted three agreed issues to be adjudicated in this matter by 

SOAH: 

 

A. Whether the Draft Permit is protective of water quality in accordance 

with applicable Texas Water Quality Standards;  

 

 
18 Tex. Gov’t Code § 2003.047(i-1)-(i-3). 

19 GBRA Exs. 1-8. 

20 Kolodzey Exs. 100-104. 

21 App. Exs. A-E. 

22 ED Exs. ED-JR-1 to -12; ED-JL-1 to -5; ED-DD-1.  



 

10 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

B.  Whether the Draft Permit complies with applicable requirements 

regarding the location standards of the TCEQ Rules for domestic wastewater plants 

set forth in subchapter B of chapter 309, including prevention of nuisance odor; and 

 

C.  Whether the Draft Permit is consistent with the State’s regionalization 

policy pursuant to Texas Water Code section 26.0282.  

 

With respect to each of the referred issues, and for the reasons set forth below, 

the ALJ finds that Civitas has met its burden to prove by a preponderance of the 

evidence that the Draft Permit should be issued without changes. 

A. WHETHER THE DRAFT PERMIT IS PROTECTIVE OF WATER 
QUALITY 

After reviewing the Application, the ED concluded that the Draft Permit 

meets the applicable requirements for the TSWQS for the protection of surface 

water quality in Elm and Plum Creeks. The ED explained that the federal Clean 

Water Act requires states to adopt a continuing planning process that includes a plan 

for implementing the state’s water quality standards.23 At TCEQ, this process 

resulted in the IPs, which had to receive Commission and EPA approval before they 

were implemented.24 TCEQ then uses the IPs as guidance to take a consistent 

approach when reviewing applications, which includes making site-specific 

assessments and determinations based on available information.25 

 
23 33 U.S.C. § 1313(e)(1), (3)(F).  

24 30 Tex. Admin. Code § 307.2(e); see also ED Ex. ED-JR-5 at 12. 

25 See ED’s Resp. to Closing Args. at 4. 



 

11 

Proposal for Decision, SOAH Docket No. 582-23-11653, 
TCEQ No. 2022-1732-MWD 

 

Josi Robertson, a modeler on TCEQ’s Water Quality Assessment Team, 

performed the modeling for the Application (in the same manner she has done with 

over 800 permit applications)26 using the QUAL-TX model coupled with the 

Continuously Stirred Tank Reactor (CSTR) model, which, the ED proffers, is a 

standard analytical tool that has a long history of accepted use by water quality 

experts.27 She testified that she reviewed the Application “for the purposes of 

evaluating potential impacts to dissolved oxygen as those potential impacts pertain 

to the dissolved oxygen criteria standards as defined in the [TSWQS].”28 She stated 

the DO modeling is used in the permitting process to determine effluent limits in 

proposed wastewater discharge in order to maintain the relevant DO criteria for the 

receiving waters.29 In this case, Ms. Robertson researched numerous factors that 

may negatively affect DO, such as the size and quality of proposed discharge, the 

discharge route, and the DO criteria of the receiving waters.30 Her analysis indicated 

that the Draft Permit’s effluent limits would be sufficient to ensure that DO levels 